
1 Q1400638 Bolt ﹠Washer 21
2 372-1003074 Spark Plug Sleeve 4
3 472-1003015 Cylinder Head 1
4 372-1003052 Washer-Cylinder Head 10
5 Q1200828F3 Stud 1
6 Q1200835F3 Stud 2
7 S11-1003069 Camshaft Position Sensor 1
8 Q1400816 Hexagon Flange Bolt 1
9 Q1200840F3 Stud 2
10 480-1008022 Stud 3

12 472-1003040AB Gasket-Cylinder Head 1
13 372-1003051 Bolt-Cylinder Head 10
14 372-1003066BA Oil Seal-Camshaft 1
15 Q1840816 Bolt 2
16 372-1003063 Pin - Camshaft Tubular 10
17 372-1003202RA Front Lifting Hook 1
18 372-1008052 Stud 6
19 Q1200875F3 Stud 1
20 372-1008051 Stud 1
21 372-1008017 Water Inlet Pipe 1

1 372-1004032 Piston Ring Ⅰ 4
2 372-1004033 Piston Ring Ⅱ 4
3 372-1004041 Combined Oil Ring 8
4 372-1004042 Compression Ring 4
5 372-1004021AC Piston 4
6 372-1004110 Connecting Rod Assy. 4
7 372-1004116 Bearing Bush-Connecting Rod 8
8 372-1004114 Nut-Connecting Rod 8

1 Q1400638 Bolt ﹠Washer 4
2 S11-1129010JA Throttle Body Assy. 1
3 S11-1129021JA Gasket-Throttle Body Assy. 1
4 472-1008011CA  Intake manifold upper body 1
5 Q1840830  Bolt - Hexagon Flange 5
6 472-1008012 Intake manifold upper and lower body gasket 1
7 472-1008041 Front Bracket - Intake Manifold 1
8 472-1008013 intake manifold lower body 1
9 Q33008 Hexagon Flange Nut 8
10 372-1008043 Bracket-Throttle Cable 1
11 Q1840620 Bolt - Hexagon Flange 2
12 S11-1109411 Air Temperature﹠Pressure Sensor 1
13 Q72224 Cap 1
14 372-1008016 Vacuum Tube Joint 1
15 472-1008019 PCV Joint 1
16 372-1008014BA Crankcase Ventilation Joint 1
17 Q1840816 Bolt 3
18 372-1008042 back Bracket - Intake Manifold 1
19 372-1002044 Pin - Cylinder Head 2
20 472-1008021 Gasket-Intake Manifold 1

1 472-1107013 THROTTLE STEPPER MOTOR(SQR472) 1

E-5

1 372-1307015 O Ring 1
2 372-1307041 Gasket- Water Pump 1
3 472-1307010 Water Pump 1
4 Q1840855 Hexagon Flange Bolt 1
5 Q1840840 Hexagon Flange Bolt 1
6 Q1840865 Hexagon Flange Bolt 1
7 Q1400612 Bolt 4
8 372-1307014 Water Pump Pulley 1
9 Q1840825 Bolt 3
10 Q1840825 Bolt 2
11 372-1306001 Thermostat Housing 1
12 372-1306018 Seat Gasket - Thermostat 1
13 372-1306020 Thermostat Assy. 1
14 372-1307012 Seal Strip 1# 1
15 372-1307019 Seal Strip 3# 1

16 372-1307018 Seal Strip 2# 1

E-6

1 Q33008 Hexagon Flange Nut 8
2 472-1008031 Exhaust Manifold Assy 1
3 372-1008052 Stud 6
4 372-1008051 Stud 1
5 Q1200875F3 Stud 1
6 472-1008033 Gasket-Exhaust Manifold 1
7 Q1460612 Bolt 3
8 472-1008044 Heat Shield-Exhaust Manifold 1

E-7

1 472-1006060 Exhaust Camshaft Assy. 1
2 372-1006062 Exhaust Camshaft Gear 1
3 372-1006063 Connecting Flange 1
4 Q218B0620 Bolt 4
5 372-1006064 Lock Nut 1
6 372-1003067 Cap Plug 1
7 372-1006066 Camshaft Sprocket 1
8 372-1006071 Hexagoa Flange Bolt 1
9 Q1460650 Bolt 1
10 472-1007041 Upper Timing Cover Assy. 1
11 Q1420625 Bolt 2
12 372-107081 Timing Belt 1
13 472-1007042 Bottom Timing Cover Assy. 1
14 Q1400616 Bolt 4
15 Q1401045 Bolt 1
16 372-1007030 Tension Pulley Assy. 1
17 Q43140 Baffle Ring- Intake Camshaft 1
18 372-1006032 Elastic Washer 1
19 372-1006040 Gear ( Sub )-Intake Camshaft 1
20 372-1006031 Drive Ring 1
21 372-1007011 Intake Valve 8
22 372-1007016 Bottom Retainer-Valve Spring 16
23 372-1007013 Valve Spring 16
24 372-1007020 Oil Seal 16
25 372-1007019 Valve Lock 32
26 372-1007021 Sleeve 16
27 372-1007014BA Top Retainer-Valve Spring 16
28 372-1007018 Tappet Valve 16
29 372-1007017 Adjusting gasket 16
30 472-1006020 Intake Camshaft Assy. 1
31 372-1007012  Exhaust Valve 8

E-8

1 372-1002037 Locating pin 6
2 372-1002070 Oil Pressure Switch 1
3 372-1002023 Bolt-Main Bearing Cap 10
4 372-1002044 Pin - Cylinder Head 2
5 472-1002010 Cylinder Block 1
6 372-1002044 Pin - Transmission 2
7 372-1002030 Closing-Plate Transmission Upper 1

E-9

1 FQ2540616F32E Bolt 8
2 472-1003075 Spark Plug Cover Assy. 1
3 372-1014130CA Crankcase Vent Hose 3# 1
4 372-1003090 Oil Filler Cap Assy. 1
5 372-1003038 Stud 1
6 Q1460625 Bolt 7
7 472FC-1003030 Valve Cover Assy. 1
8 372-1002046 Crankcase Vent Pipe 1
9 472-1014125 Crankcase Vent Pipe 1
10 472-1003036 Gasket-Valve Cover Assy. 1
11 Q673B24 Flexible Clamp 1
12 372-1003032 Idle Vent Pipe 1

E-10

1 372-1005054 Bolt 6
2 372-1005050 Flywheel Assy. 1
3 Q1840820 Hexagon Flange Bolt 5
4 372-1005030BA Rear Oil Seal-Crankshaft 1
5 372-1005021 Rear oil Seal Bracket 1
6 372-1005036 Pin 1
7 372-1005016 Thrust Bearing 2
8 472-1005010 Crankshaft Assy. 1
9 372-1005013 Upper Bearing Bush 5
10 372-1005015BA Front Oil Seal-Crankshaft 1
11 372-1005018 Timing Gear-Crankshaft 1
12 372-1005040 Torsional Vibration Damper 1
13 372-1005031 Bolt 1
14 372-1005017 Plate 1
15 372-1005032 Woodruff Key-Crankshaft 1
16 372-1005014 Lower Bearing Bush 5
17 S11-1601020DA Cover Assy-Clutch 1
18 S11-1601101 Bolt-Cover Assy 6
19 S11-1601030EA Driven Disk Assy 1

E-11

1 Q1840825 Bolt 1
2 Q1840855 Hexagon Flange Bolt 2
3 372-1011030 Oil Pump 1
4 Q1840830 Hexagon Flange Bolt 3
5 372-1010017 Gasket-Oil Strainer 1
6 Q1840616 Hexagon Flange Bolt 2
7 Q1840616 Hexagon Flange Bolt 1
8 372-1010010 Oil Strainer Assy. 1
9 Q1420612 Bolt 19
10 472-1009010BA Oil Pump 1
11 372-1009017 Gasket-Screw Plug 1
12 372-1009014 Screw Plug 1
13 372-1011021 Gasket-Oil Pump 1
14 472-1009130 Oil Dipstick 1
15 372-1012021 Connector - Oil Filter 1
16 372-1012010 Oil Filter Assy. 1
17 472-1009120 Tube-Oil Dipstick 1

DESCRIPTION

Valve Train

Crankcase Ventilation System

Quantity

Crank Mechanism 

DESCRIPTION(PART NO.)

REF NO. Quantity

DISCOVERY UTV1000 PARTLIST

QuantityDESCRIPTION

(PART NO.) DESCRIPTION

REF NO.

1

DESCRIPTION

(PART NO.)

(PART NO.)

Quantity

Quantity

REF NO. Quantity

Ref NO. Quantity

11 S11-3808013 Water Temperature Sensor

REF NO.

REF NO.

Piston and Connecting Rod Mechanism

QuantityREF NO.

Exhaust Manifold Assy

(PART NO.)

(PART NO.)

(PART NO.)

Intake Manifold Assy

Cooling System

DESCRIPTION

(PART NO.)

DESCRIPTION

REF NO.

DESCRIPTIONREF NO.

REF NO. Quantity

E-4

(PART NO.)

DESCRIPTION

Cylinder Block 

Lubrication System

(PART NO.)

(PART NO.) DESCRIPTION

DESCRIPTION

Quantity

REF NO. Quantity

E-1 
Cylinder Head

E-2

Throttle Valve Casing

E-3

1



E-12

1 S11-3708110GA Starter 1
2 472-3701211 Adjusting Bracket- Generator 1
3 S11-5000105 Bolt ﹠Washer 1
4 S11-3701110BA Generator 1
5 Q1841090 Hexagon Flange Bolt 1
6 S11-3701315 Generator Belt 1

E-13

1 Q2320525 Screw 3
2 S11-3705110JA Ignition Coil Assy. 1
3 38941013705300 Bracket - Ignition Coil 1
4 S11-3707050BA Spark Plug Cable Assy.-4th Cylinder 1
5 S11-3707040BA Spark Plug Cable Assy.-3rd Cylinder 1
6 S11-3707030BA Spark Plug Cable Assy.-2nd Cylinder 1
7 S11-3707020BA Spark Plug Cable Assy.-1st Cylinder 1
8 S11-3707100 Spark Plug Assy. 4
9 S11-1121010JA Fuel Rail with Injector Assy. 1
10 S11-1121020JA Injector 4
11 S11-3808013 Water Temperature Sensor 1
12 S11-1003069 Camshaft Position Sensor 1
13 Q1840816 Bolt 1
14 372-1002060 Knock Sensor 1
15 S11-1005117 crankcase Position Sensor 1
16 S11-3605010JA ECU 1

E-14
Case & Component

1 QR512-1701101 clutch housing 1
2 QR512-1701111 transmission shell 1
3 QR512-1701120 rear cover 1
4 QR512-1602101 releasing bearing assembly 1
5 QR512-1602210 releasing shift fork assembly 1
6 QR512-1602227 releasing shift fork rear bush 1
7 QR512-1602237 dustproof oil seal - releasing shift fork assembly 2
8 QR512-1602226 releasing shift fork front bush 1
9 QR512-1701103 dual end studs-clutch shell and transmission shell 2
10 Q1840835 bolt am8x35 12
11 QR512-1701188 location pin-clutch shell and transmission shell 2
12 F6N6-SMD728088 oil fill plug screw 1
13 F6N6-SMD000312 oil fill plug screw washer 2
14 S11-3729011 reversing switch assembly 1
15 QR512-1701185 dual end studs 1
16 QR512-1701183 rear bearing baffle 1
17 QR512-1701194 oil baffle plate 1
18 CQ1420612 bolt m6x12（washer6) 4
20 QR512-1701190 fuel tank assembly 1
21 QR512-1602112 clutch turning arm 1
22 Q1840835 bolt am8x35 1
23 CQ32608 nut m8 1
24 MF140203 bolt-rear cover 10
25 QR512-1602113 releasing turn torsional spring 1

E15
Output Shaft Assembly

1 QR512-1701401 Output shaft 1
2 QR512-1701410A First driven gear assembly 1
3 QR512-1701420A Second driven gear assembly 1
4 QR512-1701441 Third driven gear 1
5 QR512-1701461 Fourth driven gear 1
6 QR512-1701131 Output shaft front taper bearing 1
7 QR512-1701422 First and second gear needle bearing 2
8 QR512-1701439 First and second gear synchro ring 2
9 QR512-1701437A First and second gear synchro adaptor ring 2
10 QR512-1701435 First and second gear synchro inner ring 2
11 QR512-1701495(ATV) First and second gear synchro assembly 1
12 QR512-1701495(ATV)-1 First and second gear synchro steel wire spring 1
13 QR512-1701495(ATV)-2 First and second gear synchro transmission hub 1
14 QR512-1701495(ATV)-3 First and second gear synchro 1
15 QR512-1701495(ATV)-4 First and second gear slipper 3
16 QR512-1701438 First and second gear synchro retainer ring 1
17 QR512-1701462 Third and fourth gear gear spacer bush 1
18 QR512-1701402 Output shaft rear taper bearing 1
19 QR512-1701187 AB Adjusting washer - output shaft rear taper bearing AS REQUEST

19 QR512-1701187 AC Adjusting washer - output shaft rear taper bearing AS REQUEST

19 QR512-1701187 AD Adjusting washer - output shaft rear taper bearing AS REQUEST

20 QR512-1701481(ATV) Fifth driven gear wheel 1
21 QR512-1701482 Impaction nut-fifth idled gear 1
22 QR512-1701400 Output shaft assembly 1

E-16
Input Shaft & Reversing Shaft Assembly

1 QR512-1701201(ATV) Input shaft 1
2 QR512-1701151 Oil seal for input shaft 1
3 QR512-1701202 Input shaft front bearing 1
4 QR512-1701240(ATV) Third drive gear assembly 1
5 QR512-1701283 Gear needle bearing 2
6 QR512-1701257AC(ATV) Third, fourth and fifth gear synchro ring 1
7 QR512-1701250(ATV) Third and fourth gear synchro assembly 1
8 QR512-1701250(ATV)-1 Hub gear for third and fourth gear synchro 1
9 QR512-1701250(ATV)-2 Sleeve gear for third and fourth gear synchro 1
10 QR512-1701250(ATV)-3 Spring for third and fourth gear synchro 2
11 QR512-1701250(ATV)-4 Guide shoe for third and fourth gear synchro 1
12 QR512-1701256 Third and fourth gear synchro retainer ring 1
13 QR512-1701258 Third, fourth and fifth gear synchro ring cushioning plate 1
14 QR512-1701260(ATV) Fourth drive gear assembly 1
15 QR512-1701203 Input shaft rear bearing 1
16 QR512-1701282(ATV) Fifth gear gear bushing 1
17 QR512-1701200(ATV) Input shaft assembly 1
18 QR512-1701295-AA Input shaft adjusting washer(0.1mm) AS REQUEST

18 QR512-1701295-AB Input shaft adjusting washer(0.2mm) AS REQUEST

18 QR512-1701295-AC Input shaft adjusting washer(0.3mm) AS REQUEST

19 QR512-1701280(ATV) Fifth gear drive gear assembly 1
20 QR512-1701257AC(ATV) Third, fourth and fifth gear synchro ring 3
21 QR512-1701258 Third, fourth and fifth gear synchro ring cushioning plate 3
22 QR512-1701290(ATV) Fifth gear synchro assembly 1
23 QR512-1701290(ATV)-1 Spring for fifth gear synchro 2
24 QR512-1701290(ATV)-2 Guide shoe for fifth gear synchro 3
25 QR512-1701290(ATV)-3 Hub gear for fifth gear synchro 1
26 QR512-1701290(ATV)-4 Sleeve gear for fifth gear synchro 1
27 QR512-1701294(ATV) Fifth gear synchro baffle 1
28 QR512-1701296AA(ATV) Fifth gear synchro retainer ring 1
29 QR512-1701710(ATV) Idler wheel assembly 1
30 QR512-1701731 Plastic cushion for reverse idler gear 1
31 QR512-1701720 Idler wheel shaft gear assembly 1
32 QR512-1702229 Washer --- reverse gear lock screw 1
33 QR512-1701733 Pinching screw fro idler gear 1

E-17
Shift Fork & Shift Fork Shaft

1 QR512-1702311 First and second gear shift fork 1
2 QR512-1702321 Third and fourth gear shift fork 1
3 GB308-86 Sφ7.9375 Ball 6
4 QR512-1702332 Fifth reverse gear shift fork 1
5 QR512-1702322 Third and fourth gear shift fork 1
6 QR512-1702331 Shift fork --- fifth gear 1
7 QR512-1702412 Pin 4.5x20 6
8 QR512-1702411 Fork shaft --- first and second gear 1
9 QR512-1702511 Locating spring-first, second, third and fourth fork shaft 3
10 QR512-1702421 Fork shaft --- third and fourth gear 1
11 QR512-1702431 Fork shaft --- fifth gear 1
12 QR512-1702441 Fork shaft --- reverse gear 1
13 QR512-1702513 Fork shaft limiting plug screw 3
14 QR512-1702512 Washer --- fork shaft limiting plug screw 3
15 QR512-1702341 Fork pin --- reverse gear 1
16 QR512-1702518 Spring---reverse fork shaft locating spring 1
17 QR512-1702340 Reverse shift fork assy 1
18 QR512-1702228  reverse gear lock screw 1
19 QR512-1702516 Plug---5th speed shift fork driver ball 1
20 QR512-1702514 Fixing clip ---reverse fork shaft 1

E-18
Shift Operation Assembly

1 QR512-1702200 Shift shaft assembly 1
2 QR512-1702211 Shift shaft 1
3 QR512-1702214 Snap ring---shift linkage baffle 3
4 QR512-1702217 Snap ring - shift linkage baffle 1
5 QR512-1702216 First and second return spring 1
6 QR512-1702218 Spring baffle-second and fifth return spring 2
7 QR512-1702213 Shift linkage baffle 1
8 QR512-1702212A Shift optional arm 1
9 GB/T879.1-86 4X30 Spring pin 4x30-shift optional arm 1
10 GB/T879.1-86 6*28 Shift optional arm holdingpin-shift optional arm 1
11 QR512-1702219 Fifth and reverse gear return spring 1
12 QR512-1702221 Fifth reverse gear spring seat 1
13 GB/T879.1-2000 3*22 Pin 3x22 1
14 QR512-1702230A Multifunctional switch assembly 1
15 QR512-1702223 Reverse gear limit torsional spring 1
16 QR512-1702222 Reverse locking piece 1
17 GB/T879.1-2000 5*22 Pin 5x22 1
18 QR512-1702100 Shift optional shaft box assembly 1
19 QR512-1702101 Shell of revese handling system 1
20 QR512-1702224 Baffle--- fifth and reverse gear return spring seat 1
21 MF140203 Bolt 10
22 QR512-1702227 Shift optional shaft dustproof sealing 1
23 QR512-1702226 Shift optional shaft dust cover 1
24 QR512-1702228 Reverse gear limit bolt 1
25 QR512-1702229 Reverse gear limit bolt washer 1
26 QR512-1702103 Pin b6x12 2
27 MF140227 Bolt 4
28 QR512-1702104 Gear shifting limit bolt 1
29 F6N6-SMD720603 Washer --- reverse gear lock screw 1
30 Q1840875 Bolt am8x75 1
31 QR512-1702656 Hanging hook 1

E-19

1 QR512-1701600 Main reducing gear driven pulley assembly 1
2 QR512-1701602 Differential front bearing 1
3 QR512-1701604 Odometer driving gear 1

YFATV-01/5T07D1A0100 Drive assembly (including the 4、5、6、8 blow) 1
4 YFATV-01/5T07D1A0100-1 Output shaft front sleeve 1
5 YFATV-01/5T07D1A0100-2 Drive shaft 1
6 YFATV-01/5T07D1A0100-3 Connecting plate 1
8 YFATV-01/5T07D1A0100-4 Output shaft rear sleeve 1
7 QR512-1701611（ATV） Main reducing gear driven pulley （75） 1
9 QR512-1701603 Differential rear bearing 1
10 QR512-1701606 Hexagon flange facing bolt 8
12 QR512-1701152 Front oil seal of differential gear 1
13 QR512-1701153 Rear oil seal of differential gear 1
14 QR512-1701187-AB Adjusting washer(0.1mm) AS REQUEST
14 QR512-1701187-AC Adjusting washer(0.2mm) AS REQUEST
14 QR512-1701187-AD Adjusting washer(0.5mm) AS REQUEST

Quantity

(PART NO.)

(PART NO.)

DESCRIPTION

DESCRIPTION(PART NO.)

DESCRIPTION

REF NO.

Electronic System and Accessories

(PART NO.)

(PART NO.)

Quantity

Quantity

DESCRIPTION

Quantity

Main Reducing Gear Driven Pulley Assembly

DESCRIPTION

Electronic Fuel Injection and Ignition System

(PART NO.)

REF NO.

REF NO.

REF NO.

DESCRIPTION

DESCRIPTION

(PART NO.)

DESCRIPTION

QuantityREF NO.

QuantityREF NO.

(PART NO.)

QuantityREF NO.

QuantityREF NO.

2



1 38941010000000 Engine sqr472(1100cc) 1
2 GB/T5789-1986 Hexagon flange facing bolt m8×45(strengthening screw bolt) 1
3 GB/T93-1987 Standard type spring washer 8 1
4 GB/T5789-1986 Hexagon flange facing bolt m8×50(strengthening screw bolt) 1
5 35811800001000 Air filter clamp φ65 2
6 38941800000100 Air filter connecting tube 1
7 38851800000000 Air filter component (qq0.8front part) 1
8 38941800000200 Shift bracket
9 GB/T5789-1986 Hexagon flange facing bolt m8×30 1
10 38941010011100 Rubber plug 1 
11 346120000050-1 Water pipe clamp9-16 1 
12 38831020002000 Engine wire clamp2 3
13 38831020001000 Engine wire clamp1 2
14 38941800001100 Case oil pipe 1
15 38831020003000 Cod sensor bracket 1
16 GB/T5789-1986 Hexagon flange facing bolt m8x10 1
17 GB/T16674-1996 Hexagon flange facing bolt m12x1.75x40(strengthening screw bolt) 2
18 GB/T5789-1986 Hexagon flange facing bolt m12x1.25x45(strengthening screw bolt) 1
19 38853130601100 Shift suspension fork 1
20 GB/T91-2000 Cotter pin 1.6×14 2
21 GB/T96.1-2002 Big washer φ8.5×φ24×2 2
22 GB/T879.1-2000 Elastic cylindrical pin 1
23 38833130600300 Shift bracket copper bush 1
24 38833130600500 Shift bracket rubber cover 1
25 38833130601600 Self-tapping nut m8 1
26 38833130601700 Flat washer8 1
27 GB/T 96.1-2002 Big washer 8 1
28 38833130601400 Big washer 12 1
29 38833130601800 Flat washer 12 1
30 38853130600200 Shift bracket component(2) 1
31 38833130600400 Shift bracket rubber cover 1
32 38853130600100 Shift bracket component(1) 1
33 38833130601300 Slide rod 1
34 38833130601500 Clip 2
35 38853130601200 Shift cable fixing bracket 1
36 GB/T5789-1986 Hexagon flange facing bolt m6x14 1
37 38811010000200 Odometer sensor 1
38 GB/T5789-1986 Hexagon flange facing bolt m6x14 1
39 38851010001000 Transmission case（yfatv-01） 1
40 38811010001600 Transmission case lower gasket 1
41 GB/T5789-1986 Hexagon flange facing bolt m6x14 2
42 GB/T70.1-2000 Inner hexagon flat head bolt m12x1.75x50 1
43 38811800010000 Air filter cartridge 1 
44 S11-1205110JA Oxygen sensor 1 
45 38941013705300 Welding bracket of ignition coil 1 
46 GB/T5789-1986 Hexagon flange facing bolt m6x30 1 
47 38833541003000 Threading cushion 1 
48 38951350000010 Differential lock wire clamp 1 
49 38831020001000 Engine clamp 1 1 
50 38951800020000 Air filter connecting pipe(new) 1 
51 35811800001000 Air filter clamp φ65 2 
52 38951800010000 Air filter element assembly(new) 1 

Chassis System

1 38830801000200 Oil pump fixing cover 1
2 38808010000100 Electronic pump seal cushion 1
3 38830000003000 Electronic oil pump 1
4 34500802000000 Fuel tank cover 1
5 GB/T5789-1986 Hexagon flange facing bolt m8x16 15
6 38850801000000 Fuel tank 1

38850801000000E Fuel tank(epa) 1
7 38950200000010 Chassis assembly 1
8 38802000310000 Wiper kettle supporting 1
9 GB/T5789-1986 Hexagon flange facing bolt m6x14 2
10 38802000290000 Wiper kettle 1
11 38870201000800D Radiator left upper bracket 1
12 GB/T5789-1986 Hexagon flange facing bolt m8x16 4
13 38870201000700D Radiator right upper bracket 1
14 GB/T5789-1986 Cross recessed screw m6x14 3
15 38800000006000 Radiator rubber cushion 1 2
16 38871301000000 Radiator assembly（ pure aluminum，fan electromotor ） 1
17 38800000007000 Radiator rubber cushion 2 2
18 GB/T6187.1-2000 All-metal hexagon flange facing locknut m6 1
19 38870201001100 Radiator baffle fixed seat 1
20 38870201001000 Radiator baffle 1

38831010002001 Truck bed cushion collar（new） 6
38831010002000 Truck bed cushion collar 2

22 38831108600010 Electronic winch component 3000lbs 1

38830200200000 Pjm winch assy 1
23 38830200101000 Plate pad 1
24 GB/T5789-1986 Hexagon flange facing bolt m8x16 4
25 GB/T6187.1-2000 All-metal hexagon flange facing locknut m8 4
26 38870201100000 Front bumper welding assy 1
27 38870201102100 Rubber sleeve of bumper 2
28 GB/T5789-1986 Hexagon flange facing bolt m8x16 1
29 GB/T6187.1-2000 All-metal hexagon flange facing locknut m8 1
30 345009090000E Loudspeaker 1
31 38870201300110 Lower weldment of mounting frame of front axle 1
32 GB/T6187.1-2000 All-metal hexagon flange facing locknut m10×1.25 11
33 GB/T5789-1986 Hexagon flange facing bolt m10x1.25x45(strengthening screw bolt) 6
34 38940000070000 Nameplate 1
35 GB/T12618-1990 Self-plugging rivet ф3.2×7 2
36 34603000007000 Retaining clip 2
37 GB/T5789-1986 Hexagon flange facing bolt m6x30 4
38 GB/T6187.1-2000 All-metal hexagon flange facing locknut m6 7
39 GB/T6187.2-2000 All-metal hexagon flange facing locknut m12x1.25 3
40 GB/T16674-1996 Hexagon flange facing bolt m10x1.5x20(strengthening screw bolt) 8
41 38851010020200 Engine right buffer rubber cushion（4wd） 1
42 GB/T5789-1986 Hexagon flange facing bolt m12x1.25x85 3
43 38870201400100 Lower weldment of mounting frame of rear axle 1
44 GB71-85 Slotted set screws with cone point 4
45 GB/T2089-1994 Holddown spring 4
46 38830210001000 Steel ball φ10 4
47 38831701000020 Graphite bushings 4
48 38851709000000 Rignt connecting pipe of muffler (stainless) 1
49 38851704000000 Drag spring 6
50 38941703000000 Muffler y-pipe(stainless steel) 1

38941703000000T Muffler y-pipe(epa) 1
51 38941702000000 Muffler cushion 1
52 GB/T16674-1996 Hexagon flange facing bolt m10x1.25x35(strengthening screw bolt) 2
53 GB/T6187.1-2000 All-metal hexagon flange facing locknut m10x1.25 2
54 GB/T93-1987 Standard type spring washer10
55 38941201103002 Left connecting pipe of muffler (stainless) 1
56 38941201109000 Muffler component-r( alloy cover ) 1
57 GB/T5789-1986 Hexagon flange facing bolt m8x30 2
58 38941201108000 Muffler component-l( alloy cover ) 1
59 38850201630000 Tow hinge pin 1

GB/T894.1-1986 Circlip for shaft 1
GB/T5789-1986 Hex flang bolt m8 x 16 1

60 38850201620000B Ball head mounting bracket assembly 1
61 34613200000000 Tow ball 1
62 35711705000000 Muffler clamp 4
63 35711706000000 Muffler clamp rubber gasket 4
64 GB/T5789-1986 Hexagon flange facing bolt m8x20 4
65 38940401004000 Spacer sleeve 4
66 GB/T5789-1986 Hexagon flange facing bolt m8x35 4
67 GB/T6187.1-2000 All-metal hexagon flange facing locknut m8 4
68 38850201200000 Weldment of mounting frame of rear protect cover 1
69 GB/T882-1986 Pin roll 10x115 2
70 GB/T91-2000 Cotter pin 2.5x20 2
71 38800210000000 Hook attachment for trailer 2
72 38830210002000 Trailer connector 1
73 GB/T823-1988 Cross recessed screw m5x35 3
74 GB/T6187.1-2000 All-metal hexagon flange facing locknut m5 3
75 35910000073000 Storage battery shock pad 1
76 38800912000000 Storage battery (12v36ah) 1
77 38833701011000 Anode butt cover 1
78 38833701012000 A11-3723025 fuse 1
79 38802000014100 Battery box component pressboard 1
80 GB/T6172.1-2000 Hexagon thin nut m10x1.25 2
81 GB/T5789-1986 Hexagon flange facing bolt m10x1.25x50(strengthening screw bolt) 2
82 38851010020100 Engine rear buffer（4wd） 1
83 38850201000200 Engine rear hanging fixing seat 1
84 38940401004000 Spacer sleeve 2
85 GB/T5789-1986 Hexagon flange facing bolt m10x1.25x55(strengthening screw bolt) 2
86 GB/T5789-1986 Hexagon flange facing bolt m14×1.5×60 1
87 38900300015000 Battery clamp (positive) 1
88 38811010020100 Engine rear buffer 1
89 38830201000200 Engine rear hanging fixing seat 1
90 38850201501000A Upper support column of engine 1
91 38851010020000 Engine front buffer（4wd） 1
92 GB/T5789-1986 Hexagon flange facing bolt m10x1.25x90(strengthening screw bolt) 1
93 GB/T6187.1-2000 All-metal hexagon flange facing locknut m10x1.5 1
94 38833130700100 Proportional valve fixed plate 1
95 GB/T5789-1986 Hexagon flange facing bolt m6x40 1

1 38871500022000 Front wind grid 1
2 GB/T5789-1986 Hexagon flange facing bolt m5×10 6
3 38940906000000 Front right turn light(led) 1
4 38870911000000 Headlight（led blue） 2

38870911000000 Headlight-led w 2
38870911001000 Lamp bulb 2
38870911000000A Headlight-eec dedicated 2

5 GB/T5789-1986 Hexagon flange facing bolt m6×14 2
6 38950300000000 Underbody component 1
7 38831107550000 Front cover rubber cushion 2
8 38832204002000 Reservoir 1
9 38832204001000 Reservoir cover 1
10 GB/T70.2-2000 Inner hexagon flat head bolt m8×25 4
11 38831902000021 Right side mirror-with light 1

38831902000020 Right side mirror-chromeplate 1
38831902000021-3 Left side mirror damping pads 1

12 38831902006000 Rear mirror rubber stopper 4
13 GB/T5789-1986 Hexagon flange facing bolt m8x20 4
14 38830300020000 Front cover  1
15 38831107563000 Clasp of front cover support pod 1
16 GB/T823-1988 Cross recesses flat head bolt m6x12 2
17 38831107560000 Front cover support rod 1
18 38811010010500 Cable conductor thread cushion 1
19 38802000250000 Windscreen rubber belt 1
20 38830205007000JR Windscreen frame pad-right 1
21 GB/T 97.3-2000 Flap gasket8-stainless steel 2
22 GB/T70.1-2000 Inner hexagon cap head screw m8×25 2
23 38802000201000 Rubber stopper 2
24 38830302001000 Windscreen bracket rubber gasket 2
25 GB/T 97.3-2000 Flap gasket8-stainless steel 2
26 GB/T70.1-2000 Hexagon socket head cap screw m8x25-stainless steel 2
27 38830302000000 Front windshield support assembly 1
28 38802000240000 Windscreen 1
29 38871902007000 Inside rearview mirror 1
30 38870201025620 Mounting bracket 1
31 38870201701000J Front mounting plate pad 1
32 GB/T823-1988 Cross recesses flat head bolt m5x20 1
33 GB/T6187.1-2000 All-metal hexagon flange facing locknut m5 1
34 38832000280000 Wiper blade arm 2
35 38832000270000 Wiper blade 2
36 38832000330000 Wiper bracket base-vice 1
37 GB/T823-1988 Cross recessed screw m6x16 4
38 38832000350000 Wiper bracket 2 1
39 GB/T6187.1-2000 All-metal hexagon flange facing locknut m6 2
40 38832000260000 Wiper motor 1
41 38832000320000 Wiper bracket base-main 1
42 38832000340001 Wiper bracket1 1
43 38802000300000 Wiper injector 1
44 38940401000000 Front left wheel assy 1
45 38940000011000 Fastening nut m12x1.25 2
46 38811010000400 Ecu 1
47 GB/T5789-1986 Hexagon flange facing bolt m8x16 2
48 38830201002700 Ecu fixing board 1
49 38830205007000JM Windscreen frame pad-middle 1
50 38830205007000JF Windscreen frame pad-left 1
51 38810908000000 Rear right turn light 1
52 GB/T5789-1986 Hexagon flanging facing bolt m8x25 4
53 38940201012700 Spare tire fastening bracket comp. 1
54 GB/T70.1-2000 Hexagon socket head cap screw m8x25-stainless steel 4
55 38830300012000 Rear cover handle 2
56 38950300010000 Rear cover 1
57 38830300011000 Rear cover seal 0.54m

38870300014000 Bottom seal of rear cover 1.3m
58 38852100270000 Woofer 1
59 GB/T823-1988 Cross recesses bolt m6x20 4
60 38850201009000 Woofer clamp connector 2
61 38830910000000 Taillight stoplight 2

38870910000000 Rear lamp 2
38870205035001 Bracket of rear lamp 2
GB/T6170-2000 1-type hexagon nut m6 4
GB/T93-1987 Standard type spring washer6 4

62 38830201004000 Rear tail light bracket 6
63 GB/T6187.1-2000 Hexagon flange facing locknut m5 6
64 38810907000000 Rear left turn light 1
65 38833130800000 Cable rubber cushion 2
66 38831901000021 Left side mirror-with light 1

38831901000020 Left side mirror-chromeplate 1
38831901000021-3 Left side mirror damping pads 1

67 38941020209000 Back cover 1
68 38871020208000 Middle cover 1
69 38941020007000 Front cover 1
70 GB/T5789-1986 Hexagon flange facing bolt m8×16 43
71 GB/T5789-1986 Bolt m6x25 2
72 35810911000000 Relay of the 4wd 2
73 38830600001000 Tool box 1
74 345042000000E Side front reflection sheet 2
75 GB/T93-1987 Standard type spring washer6 2
76 GB/T97.1-2002 Washer6 2
77 GB/T6170-2000 1-type hexagon nut m6 2
78 GB/T5789-1986 Hexagon flange facing bolt m10x1.25x75-strengthening screw bolt 8

GB/T5789-1986 Hexagon flange facing bolt m10x1.25x85strengthening screw bolt 8
79 GB/96.1-2002 Washer φ10×φ30×2.5 16
80 GB/T6187.2-2000 All-metal hexagon flange facing locknut m10x1.25 8
81 38831902006000 Rearview mirror rubber stopper 2
82 38800000032000 Mat l 1
83 38800000032100 Mat r 1
84 38850300050000 Underbody left rubber sheet 1
85 38850300060000 Underbody right rubber sheet 1
86 GB/T5789-1986 Hexagon flange facing bolt m6x16 2
87 GB/T6187.1-2000 All-metal hexagon flange facing locknut m6 2
88 38940905000000 Front left turn light-led 1
89 38870302002000 Door seal strip  2 
90 38870303100000 Exterior handle-right door 1 
91 GB/T823-1988 Hexagon flange facing bolt m6×14 4 
92 38870304103001 Right door lock 1 
93 GB/T819.1-2000 Hexagon lobular socket countersunk head cap screw m6x20 6 
94 38940304109000 Step bolt 2 
95 GB/T6187.1-2000 All-metal hexagon flange facing locknut m5 2 
96 38870304107001 Limiting stopper 2 
97 GB/T823-1988 Cross recessed screw m6x16 4 
98 38870201807001 Hinge assembly1 2 
99 GB7991-87 Hexagon socket head cap head screw m8x20 16 

100 38870304000000 Left door assembly 1 
38870303000000 Right door assembly 1 

101 38870303200000 Exterior handle-left door 1 
102 38870304203001 Left door lock 1 

38870303300001 Door lock lever-with handle 2 
103 38870304103001 Lock plug 2 
104 GB/T819.1-2000 Slotted countersunk head cap screw m8x25 4 
105 38870304104000 Clip assembly 2 
106 38870201806001 Hinge assembly2 2 
107 38871107550000 After shelf rubber cushion 2
108 38870201000100 Rubber pad of cowl panel 1
109 38876001000001B Top-with rod 1

 38876001000001 Top 1
110 38876001011002 Top holder-with rod 4

38876001011000 Top holder 4
GB/T12618-1990 Self-pluging rivet ф3.2×7 37
38836001001000 Snapper 37
38836001001100 Snapper cover 37
38836001001200 Snapper loop 37
38836001001300 Snapper base 37

111 38940303300000R The door inside the handle-right 1
38940303300000L The door inside the handle-left 1

Drive assembly

1 38851500004030 Front axle assy 1
38941500004030 Front axle assy 1

2 GB/T879.1-2000 Elastic pin ￠8x40 4
3 38851500006010 Front output shaft assy l=802mm 1
4 GB/T 893.1-1986 Circlip for hole 55 2
5 GB/T276-1994 Bearing 6006-zrs 2
6 38851500007100 Base for intermediate strut connecting shaft 1
7 GB/T5789-1986 Hexagon bolt m10x1.25x50 2
8 GB/T6187.2-2000 All-metal hexagon flange facing locknut m10×1.25 2
9 38851500007010 Intermediate strut connecting shaft 1
10 38851500006021 Middle output axle assy l=535mm 1
11 38832620002000 Steel cable baffle ring 2
12 38941500006030 Rear output axle assy l=348mm 1
13 38851500005020 Rear axle assy 1
14 38850201005000 Mounting frame for differential lock stayguy 2
15 GB/T5789-1986 Hexagon bolt m6x12 4
16 GB/T6187.2-2000 All-metal hexagon flange facing locknut m12×1.25 2
17 GB/T5789-1986 Hexagon bolt m12x1.25x115 2
18 GB/T5789-1986 Hexagon bolt m8x60 2
19 345000000270 Spring base 2
20 345000000240 Reverse spring 1 2
21 38850201030000 Handle for differential lock 2
22 GB/T6187.2-2000 All-metal hexagon flange facing locknut m8 2
23 GB/T5789-1986 Hexagon bolt m8x20 4
24 345034000000 Bracklet of reverse handle 2
25 345000000250 Reverse spring 2 2
26 38851350000000 Differential lock stayguy 2
27 345000000260 Gum cover for reverse handle 2
28 38850201007000 Rubber tube 2
29 38850602000100 Clamp 2

Engine

REF NO.

(PART NO.)

21

(PART NO.)

(PART NO.)

F-3

(PART NO.)

F-1 

DESCRIPTION

QuantityREF NO.

DESCRIPTION

F-4

QuantityREF NO.

QuantityREF NO.

F-2

DESCRIPTION

DESCRIPTION

Quantity

Frame System

4 5 6 7 9

20 21 22 23

2

19

25 26 27 28 29

3

1312 14

15
16

17

18

30
31

32

24

33

34
35

36

37

1

43

10
11

8

50

51

52

1
2

3
4

5
6

7
8

9
10

11

14
15
16
17

21

22

26

28
29

30

34
35

36
37

39
41

43

40

31

33

42

32

48

44 45

57

91
92

93

90

59 60

61

62

63

46

89

88

64

67

68

69

70

13

38

71

9495

47

20
19
18

12

27

65
66

50

51

52
54

49

53 55 56 58

23
24
25

2

1
106

1 2 3 4 5 6

7 9 10 11 12
13

14 15 16

17

181920212223242526

27
8 28 29

3



Rear Wheel Assy

1 38852620002000A Steel cable baffle ring 2
2 38941500003000 Right constant velocity universal joint 1
3 38820502101000 Rear elevation angle 2
4 GB/T276-1994 Bearing dac356240 2
5 GB/T 893.1-1986 Circlip for hole 62 4
6 38831201001000 Brake disc 2
7 38940400002000 Hub 2
8 38940400003000 Hub bolt m12×1.25×35 8
9 GB/T 5786-2000 Hexagon bolt m10x1.25x35 8
10 38832110003000 Slotted nut m18x1.5 2
11 GB/T91-2000 Cotter  pin 3x40 2
12 38810401003000(HJ) Rear tire 27*11-14(eec epa)(huajian) 2

38870401003000(WD) Rear tire 27*11-14(eec epa)(wanda) 2
38870401003000(TYF) Rear tire 26*11-14(eec epa)(taiyangfeng) 2
357105010020-2 Rear tire (road tire24*11-14) 2

13 389405010011 Rear rim 2
14 38830401004000 Valve 2

GB12836.1-1999 Tubeless valve z２-01-2 2
15 38940000011000 Acorn nut m12x1.25 8
16 38940401003000 Hub center cover 2
17 38941500002000 Rear left constant velocity universal joint 1

F-6
Front Wheel Assy

1 38851500001000 Front constant velocity universal joint 2
38941500001000 Front constant velocity universal joint 2

2 GB/T 893.1-1986 Circlip for hole 62 2
3 38820404004000 Front right elevation angle 1
4 GB/T5789-1986 Hexagon flange facing bolt m10x1.25x38 2
5 GB/T276-1994 Bearing dac356240 2
6 38831201001000 Brake disc 2
7 GB/T 5786-2000 Hexagon bolt m10x1.25x25 8
8 38940400002000 Hub 2
8 38940400003000 Hub bolt m12×1.25×35 8
10 GB/T 6178-1986 Hexagon slotted nut m18x1.5 2
11 GB/T91-2000 Split pins 3x40 2
12 38810401002000(HJ) Front tire 27*8-14(eec epa)(huajian) 2

38870401002000(WD) Front tire 27*8-14(eec epa)(wanda) 2
38870401002000(TYF) Front tire 26*9-14(eec epa)(taiyangfeng) 2
357104010020-2 Front tire (road tire) 2

13 389404010011 Front rim 2
14 38830401004000 Valve 2

GB12836.1-1999 Tubeless valve z２-01-2 2
15 38940000011000 Acorn nut m12x1.25 8
16 38940401003000 Hub center cover 2
17 38820404003000 Left elevation angle 1
18 38852620002000 Steel cable baffle ring（φ1.8） 2

F-7
Steering Shaft Assy

1 GB/T70.1-2000 Inner hexagon cylindrical head bolt  m5x16 6
2 38830601000200 Steering wheel（r/b） 1

38830601000300 Steering wheel（b） 1
38830601000400 Steering wheel（heteromorphism all black） 1

3 38812001010000 Loudspeaker transfer switch board 1
4 GB/T823-1988 Cross recessed pan head screw m5x12 1
5 38812001020000 Loudspeaker transfer switch cover 1
6 GB/T6187.2-2000 All-metal hexagon flange facing locknut m12x1.5 1
7 38812001030001 Steering wheel fitting seats 1
8 38940906000000 Switchgroup 1
9 38801500010000 Steering cover upper 1
10 GB/T5789-1986 Hexagon flange facing bolt m6x35 2
11 38810917000000 Ignition switch 1
12 38812001001002 Steering column assembly 1
13 38850602000010 Hexagon flange facing bolt m8x25 1
14 38850602000000 Steering universal joint cross 1
15 GB/T823-1988 Cross recessed pan head screw m4x12 2
16 38801500020000 Steering cover lower 1
17 GB/T845-2000 Self-tapping screw st4.2x16 2
18 GB/T845-2000 Self-tapping screw st4.2x20 2
19 GB/T823-1988 Cross recessed pan head bolt m6x12 1
20 38830201002900 Steering rack press-board 1
21 GB/T5789-1986 Hexagon flange facing bolt m6x25 2
22 GB/T6187.1-2000 All-metal hexagon flange facing locknut m8 10
23 GB/T5789-1986 Hexagon flange facing bolt m8x20(strengthening screw bolt) 3
24 38832401000001 Brake pedal,throttle pedal and clutch pedal comp. 1
25 GB/T6170-2000 Hexagon nut m8 2
26 GB/T91-2000 Cotter pin 2x20 1
27 GB/T70.1-2000 Inner hexagon cylindrical head bolt  m8x50 1
28 38832500005000 Pedal connecting pin 1
29 GB/T5789-1986 Hexagon flange facing bolt m6x16 2
30 GB/T6187.1-2000 All-metal hexagon flange facing locknut m6 2
31 38831602001001 Clutch pedal position limiter 1
32 GB/T5789-1986 Hexagon flange facing bolt m8x25(strengthening screw bolt) 2
33 38850602000010 Hexagon flange facing bolt m8x25 1
34 38830602004200 Clamp 2
35 38830202100070 Dustproof cover r 1
36 38830202100090 Clamp1 1
37 38850202200001 Steering limiting cover right 1
38 38830201025300 Steering gear bottom board 2
39 38830202100010 Steering rack assembly（integral） 1
40 GB/T6187.1-2000 All-metal hexagon flange facing locknut m8 4

GB/T5789-1986 Hexagon flange facing bolt m8x20 2
GB/T5789-1986 Hexagon flange facing bolt m8x25 2

42 38850202300001 Steering limiting cover left 1
43 38830202100080 Clip 1
44 38830202100060 Dustproof cover l 1
45 38830202100040 Pull rod 2

38800202103000 Ball joint steering 2
38940603200100 Pull rod 2

46 GB/T6170-2000 Hexagon nut m12x1.25 2
47 38830202100050 Tie rod ball 2

38800202300000 Tie rod ball 2
48 GB/T6178-1986 Hexagon thin nut m12x1.25 2
49 GB/T91-2000 Cotter pin 3.2x35 2
50 38830601000210 Horn switch 1
51 38830601000220 Steering wheel decorative cover 1
52 38832801000200 Steering wheel disu 1
53 38872401003000 Clutch switch 1
54 38872401002000 Clutch switch support 1

F-8
Suspension Arm Assy

1 GB/T5789-1986 Hexagon flange facing bolt m12x1.25x75 16
2 GB/T6187.2-2000 All-metal hexagon flange facing nut m12x1.25 16
3 35711100002000 Cocket centring bush 24
4 35711100001000 Cocket centring nylon bush 48
5 GB/T5789-1986 Hexagon flange facing bolt m12x1.25x155 4
6 38941102160000 Upper rocker arm right rear 1
7 38831102202000 Lubricator fitting m6-stainless steel 24
8 38951102260000 Lower rocker arm right rear 1
9 GB/T5789-1986 Hexagon flange facing bolt m10x1.25x50 8
10 GB/T6187.2-2000 All-metal hexagon flange facing locknut m10x1.25 8
11 38853030000000 Rear shock absorber assembly 2

38943030000000 Rear shock absorber assembly 2
12 38941102150000 Upper rocker arm right rear 1
13 38951102250000 Lower rocker arm left rear 1
14 GB/T91-2000 Cotter pin 3.2x35 2
15 GB/T6178-1986 Hexagon slotted nut m12x1.25 2
16 38831101101100 Front upper rocker arm ball 2
17 38831101101300 Nut m16 2
18 38831101101200 Self-locking nut m16 2
19 38851101107000 Front right upper swing arm 1

38941101107000 Upper left arm before 1
20 38853020000000 Front shock absorber assembly 2

38943020000000 Front shock absorber assembly 2
21 38851101105000 Front upper rocker right arm 1

38941101105000 Front upper rocker arm 1
22 35812110200000 Ball joint comp. 2
23 GB/T6187.1-2000 All-metal hexagon flange facing locknut m8 6
24 GB/T5789-1986 Hexagon flange facing bolt m8x20 6
25 38851101104000 Front upper rocker left arm 1

38941101104000 Front upper rocker left arm 1
26 38851101106000 Front left upper swing arm 1

38941101106000 Upper right arm before 1

F-9
Seats & Safety Belt System

1 38833100001000 Safety belt r 1

38833100001000D Safety belt r-dot 1

2 GB/T96.1-2002 Big washer6 2

3 GB/T5789-1986 Hexagon flange facing bolt m6x25 2

4 GB/T5789-1986 Hexagon flange facing bolt m10x1.25x30 2

5 GB/T5789-1986 Hexagon flange facing bolt m10x1.25x25 2

6 38833110000000 Buckle safety belt 2

38833110000000D Buckle safety belt-dot 2

7 38833120000000 Safety belt fixing bolt 2

8 38833100002000 Safety belt l 1

38833100002000D Safety belt l-dot 1

9 GB/T6187.1-2000 All-metal hexagon flange facing locknut m8 8

10 388707010000QH Seat comp l-emulational leather 1

388707010000HH Seat comp l-emulational leather 1

11 388707020000QH Seat comp r-emulational leather 1

388707020000HH Seat comp r-emulational leather 1

F-10
Braking System

1 GB/T5789-1986 Hexagon flange facing bolt m12x1.25x30-strengthening screw bolt 8
2 GB/T97.1-2002 Flat washer12 8
3 GB/T93-1987 Standard type spring washer12 8
4 38951201000000 Brake assembly 1
5 GB/T3452.1－1992 O-ring 30x2.65 1
6 GB/T6187.1-2000 All-metal hexagon flange facing locknut m8 2
7 GB/T5789-1986 Hexagon flange facing bolt m8×35 1
8 GB/T6187.1-2000 All-metal hexagon flange facing locknut m8 1
9 38833541001000 Vacuum booster pump 1
10 38833541003000 Threading cushion 2
11 38953541002000 Connecting pipe-3550mm 3.55m
12 38833541004000 Subpressure control valve 1
13 346120000050-1 Water pipe clamp9-16 2
14 38831201020000 Front left brake cylinder 1
15 38851201031000 Front left brake hose l=750mm 1
16 34610603100000 Pressure switch 1
17 38831201010000 Master brake cylinder 1
18 38851201051000 Front right brake cylinder l=1280mm 1
19 38851201061001 Rear main brake hose a-l=340mm 1
20 38831201100000 Proportional valve 1
21 38851201062000 Rear main brake hose b-l=2250mm 1
22 38831201040000 Front right brake cylinder 1
23 38831201090000 Brake hose t-junction 1
24 38941201080000 Rear rrake hose l=765mm 2
25 38831201110000 Rear left brake cylinder 1
26 38831201002000 Brake pad 4
27 38831201070000 Rear right brake cylinder 1

F-11
Interior Trimming & Electrical

1 GB/T70.1-2000 Hex cylinder head bolt m6 * 30-stainless steel 2
GB/T70.1-2000 Hex cylinder head bolt m6 * 20-stainless steel 2
GB/T97.1-2002 Flat washer 6-stainless steel 4

2 38941500013000 Instrument housings 1
3 GB/T6187.1-2000 All metal hex flange surface nut m6 -chrome plated surface 3
4 38940910000000 Combination meter 1
5 GB/T845-1985 Cross-trough pan head self-tapping screw st3.5 x 16 1
6 38940910000000 Meter support 1
9 38802100290000 Surface basket 2
10 38940300021001 Mp3 player 1

38900300022000 Mp3 board controller 1
GB/T845-2000 Self-tapping screw st3.5x16 2
38900300021000 Mp3 player 1
38900300021100 Mp3 player bracket 1
GB/T823-1988 Cross recessed flat head screw m4x10 2
GB/T845-1985 Cross recessed pan head tapping screw st3.5 × 16 2
38811010011200 Cable 1

11 34610915000000 Cigar lighter 1
12 38810906006000 Headlight switch 1
13 38850906001000 Emergency alarm switch 1
14 38810906002000 Flameout switch 1
15 38810906005000 Little lamp switch 1
16 38900300025000 U flash disk 1
17 38941500012101 Instrumentation console 1

38801500012100 Instrumentation console 1
18 38831500004000 Instrumentation console decorative buckle-down 4
19 GB/T819.1-2000 Cross recessed countersunk head screw m6x20 4
20 38801500012310 Decorative buckle cover 4
21 38831500013000 Electrical component 1
22 38831500013100 Electrical covet lock 1
23 38941500020000 Center hand rest upper 1

38851500020000 Center hand rest upper 1
24 38851500017010 Center hand rest forepart 1
25 38851500017030 Center hand rest middle part 1
26 38850918002010 Shifter for 2wd/4wd jk938a-107 1
27 38951500017020M Center hand rest rear part 1
28 38801500012400 Fastener base 60
29 GB/T845-2000 Self-tapping screw st3.9x16 60
30 38801500012310 Decorative buckle cover 60
31 38871500019001 Right side decoration board 1
32 38851500016000 Rear box decoration board-4wd 1
33 38801500021000 Rear box decoration little board 4
34 38871500018001 Left side decoration board 1

DESCRIPTION

DESCRIPTION(PART NO.)

Quantity

DESCRIPTION QuantityREF NO.

DESCRIPTION

DESCRIPTION

DESCRIPTION

DESCRIPTION

(PART NO.)

(PART NO.) QuantityREF NO.

QuantityREF NO.

QuantityREF NO.

REF NO.

(PART NO.)

F-5

QuantityREF NO.

QuantityREF NO. (PART NO.)

41

(PART NO.)

(PART NO.)

1 2 3 4 5 6 7 8 9 10 11 12 13 1415 16 17

1 102 43 5 6 7 8 9 11 12 13 141516 17 18

1
2

3
4
5
6
7

8
9

10

11

12

13

14

15

20
21

22
23

24

26
27

28
29

30
31

32

33

34 35 36 37 38 394041 42 43 44 45 46 47 48 49

25

16

17

18
19

51
50

5453

25

26

1

2

3
45 6 7 9

8

11

10
12

13

14
15

16 17 18
19

24

23
22 21

20

3

8

7
6

4

9

10

11

5

1

2

1 2 3

4

5

6

7

8

14
11

13

10

12

9

15
16

17
18

19

23

22

24
25 27

26

20

21

1 2 3
4

5 6

7

8

9

11

12 13 14 15

31

33

23

34

20

2122

16 28
29 30

24 25 26 27

10

4



F-12
Wire Harness

1 38941010010100 Engine wire harness-merge 1
2 38851010010000H The vehicle electrical wire harness 1
3 GB/T5789-1986 Hexagon flange facing bolt m6x16 3
4 GB/T5789-1986 Hexagon flange facing bolt m8x10 1
5 38811010010600 Resistance 1
6 38811010010700 Power cathode 1 1
7 38851010010800 Power cathode 2 2
8 38851010010900 Power anode-with a11-3723025 fuse and pile caps 1

38811010010910 Fuse 120a 1
38811010010920 Fuse 60a 1

9 38811010011000 Loudspeaker connecting line 1
10 38941010010500 Connecting line 1

F-12.1
Box Fuse & Relay

1 Relay rtt7101-40a 1
2 Relay sg158g-30a 1
3 Relay mw-012-1za-30a 1
4 Relay 4133-s-dc12v-a-r-35a 3
5 Relay rtt7110-30a 2
6 Fuse-20a 5
7 Fuse-15a 2
8 Fuse-10a 8
9 Fuse-30a 1

F-13
Cable & Operating Mechanism

1 38831320000000 Throttle cable 1
2 38951300004011 Parking brake cable- right section 1
3 38951300004021 Parking brake cable- left section 1
4 38853130600000 Choose or shift gear cable assemble 1
5 38831310000000 Clutch cable 1
6 GB/T845-2000 Self-tapping bolt st4.2x16 4
7 38853131000000 Handle ball-m12 1
8 38833130900000 Handle ball cover 1
9 346126010000-1 Parking brake handle 1
10 GB/T5789-1986 Hexagon flange facing bolt m8x16 2
11 GB/T6187.1-2000 All-metal hexagon flange facing locknut m8 1
12 GB/T 27-1988 Step bolt m8×∮10.5×17×27 1
13 38833130601500 Clip 2
14 GB/T5789-1986 Hexagon flange facing bolt m6x25 4
15 38831340000000 Gears operator 1
16 GB/T91-2000 Cotter pin 2x20 1
17 38831340001100 Shift control device limiting frame 1

18 38831340001200 Pan head inner six angle with column anti disassembling screw 
m6×20 4

19 38831340001000S Inner protective foam cover 1
20 38831107540000 Front cover handle 1
21 GB/T845-2000 Self-tapping screw st4.8x16 2
22 38851107530000 Front cover cable 1
23 GB/T5789-1986 Hexagon flange facing bolt m6x20 2
24 38831107510000 Front cover lock 1
25 GB/T6170-2000 Model 1 hexagon nut m6 1
26 GB/T5789-1986 Hexagon flange facing bolt m6x25 2
27 GB/T6187.1-2000 All-metal hexagon flange facing locknut m6 2

F-14
Water Pipe & Three-Way

1 38830000008000 Oil pipe 2-pressure_proof-2600mm 2.6m
2 38850801002000 Oil pipe 3-pressure_proof-200mm 0.2m
3 38830000004000 Oil pipe three-way 1
4 GB/T5789-1986 Hexagon flange facing bolt m8x16 1
5 38831020008000 Filter element bracket 1
6 GB/T5789-1986 Hexagon flange facing bolt m6x45 1
7 GB/T93-1987 Standard spring washer6 1
8 38830000010000 Fuel track thrusting 5
9 38831020007000 Filter element 1
10 346120000050-1 Water pipe collar clamp9-16 8
11 38850801001000 Oil pipe 1-pressure_proof-150mm 0.15m
12 38850000007000 Oil pipe 1-pressure_proof-440mm 0.44m
13 38852001003000 Engine inlet tube3-4wd 1
14 34612000004000 Water pipe collar clamp18-32 4
15 38852002006000 Reservoir connection tube2 1
16 38952001002000 Engine inlet tube2-4wd 1
17 38812000005000 Water pipe collar clamp1_21-44 12
18 38852001001000 Engine inlet tube1-4wd 1
19 38942000002100 Short circle water pipe 1
20 38942000005000A Short circle three-way pipe a 1
21 38942000002100A Short circle water pipe a 1
22 38942002005000C Fine pipe of airvent seat for engine outlet-250mm 0.25m
23 346120000050-1 Water pipe collar clamp9-16 2
24 38832000005000 Short circle three-way pipe 1
25 38832000003000 Engine inlet tube2 1
26 38852002007000 Airventseat for engine outlet 1
27 38852002008000 Cap of airventseat for engine outlet 1
28 38942002005000 Connecting pipe of airventseat for engine outlet 1
29 38852002001000 Engine outlet tube1-4wd 1
30 38852002002000 Engine outlet tube2-4wd 1
31 38852002003000 Engine outlet tube3-4wd 1
32 38811010010500 Cable conductor thread cushion 4
33 38852002004000 Engine outlet tube4-4wd 1
34 38830000009000 Oil pipe conductor thread cushion 2
35 38852000003000 Reservoir connection tube1-330mm 0.33m
36 38872000004000 Water pipe clip ф18-ф32-b=8 2

F-14.1
Fuel Volatility System

1 38943541003100 Canister 1

2 GB/T5789-1986 Hexagon flange facing bolt m6x16 1

3 38943541003000A Canister connection tube a 1

4 346120000050-1 Water pipe collar clamp9-16 6

5 38943541003000B Canister connection tube b 1

6 S11-1208210JA Solenoid valve 1

7 38943541003000C Canister connection tube c 1

F-15
Exterior Trimming Parts

1 GB/T823-1988 Cross recessed screw m6x14 4
2 GB/T845-2000 Self-tapping screw st3.9x16 2
3 345209200000E Rear registration plate lamp 1
4 38801500050000 Rear protective cover 1
5 GB/T5789-1986 Hexagon flange facing bolt m8×60 2
6 GB/T5789-1986 Hexagon flange facing bolt m8×25-mightiness bolt 16
7 GB/T5789-1986 Hexagon flange facing bolt m8×35 2
8 38871500024000A D-post 1
9 38870201717000 Rear support pipe assy 2
10 GB/T 97.3-2000 Flat washer 8 for pin roll 24
11 GB/T70.1-2000 Hexagon socket head cap head screw m8x25 6
12 GB/T70.1-2000 Hexagon socket head cap head screw m8x20 18
13 38801500090000 Rear left fender 1
14 38801500080000 Rear right fender 1
15 38801500060000 Front left fender 1
16 38801500070000 Front right fender 1
17 345041000000E Rear reverse side mirror 2
18 GB/T93-1987 Standard spring washer5 2
19 GB/T97.1-2002 Washer5 2
20 GB/T6170-2000 I hexagon nut m5 2
21 GB/T5789-1986 Hexagon flange facing bolt m6×20 2
22 GB/T6187.1-2000 All-metal hexagon flange facing locknut m6 2
23 38870201701000J Front mounting plate pad 1
24 38871500023000 Top holder 1
25 38871500023300 Rubber sleeve of top holder 2
26 38871500023100 Front adjustment connector 2
27 38870201800000A Rear shelf 1
28 GB/T6187.1-2000 All-metal hexagon flange facing locknut m8 2
29 GB/T70.1-2000 Inner hexagon flat head bolt m8x50 2
30 GB/T97.1-2002 Washer 8 2
31 38871500023200 Middle adjustment connector 2
32 38870201717100 Rear adjustment connector 2
33 38870201717011X Pipe installation board pad 1
34 38921100000900 Front bumper cover 1
35 GB/T5789-1986 Hexagon flange facing bolt m6×14 4
36 38870201809000 Buckle assembly 1 
37 38870201808000 U type welding base plate 1 
38 GB/T12618-1990 Self-pluging rivet ф4×10 6 
39 38871500024210 D-post pad 1 

F-16 
Front Axle Assembly

1 XY800-1002-NF-00 Main reducer side cover assembly 0
XY800-1002G-00 Main reducer side cover assembly 1
UV800-1002-00 Side cover assembly 1

2 GB894.1-86/￠10 Shaft washer ￠10 2
3 UV800-1201-2 Spring 1
4 UV800-1201-5 Spring 1
5 ZLQ7-22 Locking fork shaft 1
6 GB70-1985/M6-12 Hexagonal bolt m6-12 2
7 UV800-1201-4 Locking shift fork 1
8 GB/T3452.1-92/￠160*2.65 Rubber seal o-ring ￠160*2.65 1
9 XY800-1002G-NF Main reducer case cover 1

XY800-1002G Main reducer case cover 1
UV800-1002 Case cover 1

10 GB/TB829.1-92/￠5*20 Slotted pin ￠5*20 1
11 GB/T276-94/6011 Bearing 6011 1

GB/T276-94/61912 Bearing 61912 1
12 UV800-1005A Inner cover 1
13 UV800-1237 Adjusting washer 2

UV800-1202 Limit ring 1
14 UV650-10013 Air evacuation valve 1
15 UV650-10005 Oil filler washer 1
16 UV650-10006 Filling screw for lube oil 1
17 UV800-1230 Flat washer 1

GB/T848-1985/ ￠6-1 Flat washer ￠6-1 1
18 GB70-1985/M6-10 Inner hexagon flat head bolt m6x10 1

GB70-1985/M6-10 Inner hexagon flat head bolt m6x10 1
19 GB9877.1-88/FB35-55-8F Oil seal fb35-55-8 1
20 GB9877.1-88/FB10-22-7F Oil seal fb10-22-7 1
21 UV1100-XYBQ-1206NFG-00 Differential assembly 1

UV1100-XYBQ-00 Differential assembly 1
UV1100-2023-00 Differential assembly 1

22 UV1100-XYBQ Driven gear 1
UV1100-2023 Driven gear 1

23 UV800-1207 Right differential body 1
24 UV800-1214 Bushing 1
25 UV800-1218 Adjusting washer 1

UV800-1212 Adjusting washer 1
26 XY800-2211Z(Q) Right axle shaft 1

XY800-2211(Q) Right axle shaft gear 1

27 UV800-1220 Stopping washer 6
28 GB5786-86/M8*1-20 Fixing bolt m8*1-20 12

GB5786-2000/M8*1-20 Fixing bolt m8*1-20 12
29 GB894.1-86/￠35 Circlips for shaft￠35 2
30 UV800-1203 Monoblock gear 1
31 UV800-1206-NF-G Left differential body 1

UV800-1206 Left differential body 1
32 UV800-1205 Adjusting washer 1
33 XY800-2204Z（Q） Left axle shaft 1

XY800-2204 （F ）(Q) Left axle shaft gear 1
34 UV800-1208 Planet gear shaft 1 1
35 UV800-1209 Planet gear shaft 2 1
36 UV800-1210 Planet gear 4
37 UV800-1216 Sphere washer 4
38 GB70-1985/M8X40 Inner hexagon flat head bolt m8x40 12
39 GB/T93-1987/￠8-2.5 Standard type spring washer 8 12
40 UV800-1213 Adjusting washer 1
41 GB/T276-94/6010 Bearing 6010 1
42 GB/T5783-2000/M10-16 Drain plug m10-16 1

GB/T5783-2000/M10-20 Drain plug m10-20 1
43 UV650-10015 Oil drain hole washer 1
44 XY800-1001G Main reducer case 1

UV800-1001 Case 1
45 GB9877.1-88/FB35-55-8F Oil seal fb35-55-8 1
46 UV1100-XYZQ-00 Driving gear assembly 1

UV1100-2007-00 Driving gear assembly 1
47 QC1-24 Monoblock gear 1
48 GB894.1-86/￠30 Circlips for shaft￠30 3
49 UV800-1219-XY Washer 1

UV800-1219 Washer 1
50 GB/T276-94/6308 Bearing 6308 1

GB/T276-94/6307 Bearing 6307 1
51 UV1100-XYZQ Driving gear 1

UV1100-2007 Driving gear 1
52 QC1-25 Coupling sleeve 1
53 UV800-1102-A Shift fork 1
54 XY800-1006 Front drive inputshaft 1
55 GB/T276-94/6006 Bearing 6006 2
56 GB/T3452.1-92/87.5*2.65 Rubber seal o-ring 87.5*2.65 1

GB/T3452.1-92/77.5*2.65 Rubber seal o-ring 77.5*2.65 1
57 UV800-1101-A Shift fork axle 1
58 UV1100-03-XY Rack shaft 1
59 GB70-85/M6-25 Inner hexagon flat head bolt m6x25 2
60 UV1100-02-XY Rack reversal block 1
61 XY800-1200-D-1 New electric converter 1
62 GB70-85/M8-20 Inner hexagon flat head bolt m8x20 3

GB70-85/M8-16 Inner hexagon flat head bolt m8x16 3
63 M6-16  GB70-85 Inner hexagon flat head bolt m6x16 2
64 XY800-1200-D-2 Motor base 1

UV800-1200-D Drive controller 1
65 GB9877.1-88/FB28-58-7F Oil seal fb28-58-7 1

GB9877.1-88/FB28-52-7F Oil seal fb28-52-7 1
66 XY800-1003D End cover 1

UV800-1003-D End cover 1
67 XY800-1003D-00 End cover assembly 1

UV800-1003-D-00 End cover assembly 1
68 NA2215 Oilless bearing 2215 1
69 NA2512 Oilless bearing 2512 1

(PART NO.) DESCRIPTION

(PART NO.)

DESCRIPTION

DESCRIPTION

(PART NO.)

(PART NO.)

DESCRIPTION

Quantity

QuantityREF NO. DESCRIPTION

QuantityREF NO. (PART NO.) DESCRIPTION

QuantityREF NO.

QuantityREF NO.

(PART NO.)

REF NO.

QuantityREF NO.

QuantityREF NO. (PART NO.)

DESCRIPTION

6

3

5

6
8 9

7

1

2 4 10

38

39

4
4 45

6

6

44 43

26
25

24
23

22

37

3

35

34

29
28

27

21

51
50

47

46

48
49

7

5

8

9

6

43

2

2

1

16

1

1

1

1

1
17

1

1

1

5

5

6

59
58
57
56

60

5

52

62

6

6

65

66

5



F-17 
Rear Axle Assembly

1 XY800-1002-NF-00 Main reducer side cover assembly 0
XY800-1002G-00 Main reducer side cover assembly 1
UV800-1002-00 Side cover assembly 1

2 GB894.1-86/￠10 Shaft washer ￠10 2
3 UV800-1201-2 Spring 1
4 UV800-1201-5 Spring 1
5 ZLQ7-22 Locking fork shaft 1
6 GB70-1985/M6-12 Hexagonal bolt m6-12 2
7 UV800-1201-4 Locking shift fork 1
8 GB/T3452.1-92/￠160*2.65 Rubber seal o-ring ￠160*2.65 1
9 XY800-1002G-NF Main reducer case cover 1

XY800-1002G Main reducer case cover 1
UV800-1002 Case cover 1

11 GB/T276-94/6011 Bearing 6011 1
GB/T276-94/61912 Bearing 61912 1

12 UV800-1005A Inner cover 1
13 UV800-1237 Adjusting washer 2

UV800-1202 Limit ring 1
14 UV650-10013 Air evacuation valve 1
15 UV650-10005 Oil filler washer 1
16 UV650-10006 Filling screw for lube oil 1
17 UV800-1230 Flat washer 1

GB/T848-1985/ ￠6-1 Flat washer ￠6-1 1
18 GB70-1985/M6-10 Inner hexagon flat head bolt m6x10 1

GB70-1985/M6-10 Inner hexagon flat head bolt m6x10 1
19 GB9877.1-88/FB35-55-8F Oil seal fb35-55-8 1
20 GB9877.1-88/FB10-22-7F Oil seal fb10-22-7 1
21 UV1100-XYBQ-1206NFG-00 Differential assembly 1

UV1100-XYBQ-00 Differential assembly 1
UV1100-2023-00 Differential assembly 1

22 UV1100-XYBQ Driven gear 1
UV1100-2023 Driven gear 1

23 UV800-1207 Right differential body 1
24 UV800-1214 Bushing 1
25 UV800-1218 Adjusting washer 1

UV800-1212 Adjusting washer 1
26 XY800-2211Z(H) Right axle shaft 1

XY800-2211(H) Right axle shaft gear 1
27 UV800-1220 Stopping washer 6
28 GB5786-86/M8*1-20 Fixing bolt m8*1-20 12

GB5786-2000/M8*1-20 Fixing bolt m8*1-20 12
29 GB894.1-86/￠35 Circlips for shaft￠35 2
30 UV800-1203 Monoblock gear 1
31 UV800-1206-NF-G Left differential body 1

UV800-1206 Left differential body 1
32 UV800-1205 Adjusting washer 1
33 XY800-2204Z（H） Left axle shaft 1

XY800-2204(H) Left axle shaft gear 1
34 UV800-1208 Planet gear shaft 1 1
35 UV800-1209 Planet gear shaft 2 1
36 UV800-1210 Planet gear 4
37 UV800-1216 Sphere washer 4
38 GB70-1985/M8X40 Inner hexagon flat head bolt m8x40 12
39 GB/T93-1987/￠8-2.5 Standard type spring washer 8 12
40 UV800-1213 Adjusting washer 1
41 GB/T276-94/6010 Bearing 6010 1
42 GB/T5783-2000/M10-16 Drain plug m10-16 1

GB/T5783-2000/M10-20 Drain plug m10-20 1
43 UV650-10015 Oil drain hole washer 1
44 XY800-1001G Main reducer case 1

UV800-1001 Case 1
45 GB9877.1-88/FB35-55-8F Oil seal fb35-55-8 1
46 UV1100-XYZQ-00 Driving gear assembly 1

UV1100-2007-00 Driving gear assembly 1
47 GB894.1-86/￠35 Circlips for shaft￠35 2
48 GB/T276-94/6308 Bearing 6308 1

GB/T276-94/6307 Bearing 6307 1
49 UV1100-XYZQ Driving gear 1

UV1100-2007 Driving gear 1
50 XY800-1021G-00 End cover assembly 1

UV800-1021-00 End cover assembly 1
51 GB13871-92/FB25-52-7F Oil seal fb25-52-7 1
52 XY800-1021G End cover 1

UV800-1021 End cover 1
53 GB/T276-94/6006 Bearing 6006 1
54 GB/T3452.1-92/87.5*2.65 Rubber seal o-ring 87.5*2.65 1

GB/T3452.1-92/77.5*2.65 Rubber seal o-ring 77.5*2.65 1
55 NA2512 Oilless bearing 2512 1

DESCRIPTION QuantityREF NO. (PART NO.)

4
4

4

4

5
5

52
5

50

222
2

22

3
36

3
3

3
32313

29
2

2

2

3

3

4
4 4

5

44 4

7

5

8
9

6

4
3

2

20
1
18

17

1

1

1

1615

1

1

1

6


